The Challenge Machinery Company provides owner's
manuals on its products solely as a courtesy to its customers.
See the information below before using this manual.

These manuals are for reference only. These manuals include products which are non-
current, unsupported or no longer produced by The Challenge Machinery Company, and are
provided solely as an accomodation to our customers. By providing these manuals, The
Challenge Machinery Company makes no representation or warranty as to the products,
their current condition, or their suitability or fithess for use in any particular application, which
are the sole and independent responsibility of the product owner and user.

Older products may not comply with current safety procedures, guidelines or regulations,
and it is the product owner's and user's responsibility to evaluate the suitability and fitness of
the products in their current use and application. The Challenge Machinery Company makes
no representation, warranty or recommendation regarding any modifications which may be
required on non-current or unsupported products. The Challenge Machinery Company
assumes no liability for any modification or alteration to any Challenge product, and any such
modification or alteration to any Challenge product is not authorized by The Challenge
Machinery Company. The availability of these manuals is solely for the purpose of providing
reference information for the products.

This manual may not be complete in all aspects of product maintenance and repair. All
products should be used only by qualified and properly trained personnel, following proper
safety procedures. All products should be regularly inspected and maintained, and their condition,
application and use should be periodically evaluated by qualified personnel. Only qualified and
properly trained technicians should perform maintenance, repair and replacement
procedures. Attempting these procedures without proper training may cause machine
damage or operator injury!

Products may be unsupported by The Challenge Machinery Company due to age or the
unavailability of parts from their original manufacturer. No parts or product support will be
available to repair or maintain unsupported products. Older products may not be UL listed (if
the product does not have a UL label it is not a listed product), and may not comply with
applicable installation or other regulations or requirements if relocated to a new facility.
Many municipalities require a product to be UL listed before an electrician will connect power
to them. Often the cost of updating an older product to comply with current safety regulations is
greater than the value of the product.



Serial Numbers 995774 & Up

TECHNICAL SERVICE
AND PARTS MANUAL

MODEL EH-3C

PAPER DRILLING
MACHINE

Sold and Serviced by

The Challenge Machinery Company
6125 Norton Center Drive
Norton Shores, M1 49441-6081 USA

ChallengeMachinery.com

F. 352-KT

August 2003




INTRODUCTION

WELCOME to the family of Challenge® users. Challenge has been developing and manufacturing Graphics Arts
Equipment for over 100 years and is today one of the world’s leading producers and distributors of Paper Cultters,
Paper Drills and Bindery Equipment.

special attention to the instructions in bold type. Personal injury may result if the precautions are not

g SAFETY ALERT! This symbol means CAUTION OR WARNING: Personal safety instructions! Pay
read and followed. See SAFETY PRECAUTIONS, page v.

* This machine is designed for ONE PERSON OPERATION ONLY!

¢ Always DISCONNECT THE POWER before working on this machine.

¢ DO NOT OPERATE WITH ANY GUARDS REMOVED! Replace all guards before operating.
* CRUSH HAZARD - Keep hands, hair, cleaning rags, & loose clothing away from drills.

FOR PARTS AND SERVICE contact the Authorized Challenge Dealer from whom you purchased your machine.
Always give the SERIAL NUMBER and MODEL of your machine to insure that the correct parts are sent as soon
as possible.

Challenge® is a registered trademark of The Challenge Machinery Company. 6125 Norton Center Drive, Norton Shores, Ml 49441-6081.
Copyright © 2003 by The Challenge Machinery Company. All rights reserved. Printed in the U.S.A.

F.352-KT/EH-3C DRILL/AUG 03



TABLE OF CONTENTS

INTRODUCTION ......cttttitiee e ettt ettt e e e et e e e e e e e s e nbbbaeeeaaeeesaanes i
SAFETY PRECAUTIONS .....ooiiiiiiiitiiitt ettt e e %
CAUTION: POWER LOCK-OUT PROCEDURE .........ccooiiiiiiiiiiieeeeiiiieee e %
WARNING LABEL DEFINITIONS ....cooiiiiiiiiiiiiie ettt v
LOMAINTENANCE ..ottt 1-1
1.1 TROUBLESHOOTING .....tttiiiiiieeiiiiiiiiiee ettt e e 1-2
1.2ROUTINE MAINTENANCE ......cooiiiiiiiiiiiiee et 1-3
L2.2DaAIY oot 1-3
L.2.2WEEKIY ...t 1-3
L.2.3MONNIY ..o 1-3

L2 4YRANY e 1-3
L3ADIUSTMENTS ..ottt e e 1-3
1.3.1 Table Position AdjuStMENt ...........coouiiiiiiiiiiiiiiii e, 1-3

1.3.2 Belt Tightness AdjuStMEeNt ...........couuuiiiiiiiiiiiiiii e, 14

1.4 DRILL HEAD REPLACEMENT ...ttt 15
1.4.1 Side Head Bearing Replacement ..............cccevviviiiiieiiiieiinnnnn. 1-5

1.4.2 Center Head Bearing Replacement .............ccccoeeiiiieeiieeinnnnnn. 1-6
LE5HYDRAULIC ..ottt 1-6
1.5.1Recommended QIlS ..........cccccvvviiiiiiiiiiiiii 1-6
2.0PARTSLISTS oottt 2-1
MAIN ASSEMBLY - FRONT VIEW ...ttt 2-2
MAIN ASSEMBLY - UPPER RIGHT VIEW .......cooiiiiiiiiiiiieiiiiieeeeen 24
MAIN ASSEMBLY - LOWER RIGHT VIEW ......coooiiiiiiiiiiieieiiiieeeee 2-6
MAIN ASSEMBLY - TOP VIEW ....cooiiiiiiiiiiiieee e 2-7
MAIN ASSEMBLY - WIRING ....ccoiiiiiiiiiiiiiiieee et 2-8
ELECTRICAL POWER PANEL ASSEMBLY ......cccviiiiiiieeiiiiiiieeeeen, 2-10
HYDRAULIC/BASE ASSEMBLY ...ttt 2-12
HYDRAULIC POWER UNIT ASSEMBLY ....cocoiiiiiiiiiiiiieee i 2-14
HYDRAULIC POWER UNIT ...oiiiiiiiiiiiiiiiiie et 2-15
TABLE ASSEMBLY ...ttt 2-16
BACKGAUGE ASSEMBLY ....ooiiiiiiiiiiiiiiiie et 2-18
OPTIONAL AUTO-TRIP BACKGAUGE ASSEMBLY .......ccovvieiiiiiiinnnn. 2-20
SPINDLE HEAD ASSEMBLY, RIGHT HAND .......cooiiiiiiiiiiieeeeiiie 2-22
SPINDLE HEAD ASSEMBLY, LEFT HAND .....ccccooiiiiiiiiiiiieeeeiiiee 2-23
OPTIONAL DRILL SHIELD KIT ..ttiiiiiiieiiiiiiiiiee e 2-24

F.352-KT/EH-3C DRILL/AUG 03



NOTES

F.352-KT/EH-3C DRILL/AUG 03



SAFETY PRECAUTIONS

g This safety symbol means CAUTION/WARNING - PERSONAL SAFETY INSTRUCTION. Read the

instructions because it has to do with safety. Failure to comply with the following instructions
may result in personal injury.

¢ This machineis designed and safeguarded for ONE PERSON operation. NEVER operate the machine
with more than one person.

¢ Safety of this machineis the responsibility of the user and operator. Use good judgement and com-
mon sense when working with and around this machine.

* READ and understand all instructions thoroughly before using the machine. If questions still remain,
call your Authorized Challenge Dealer - Failure to understand operating instructions may result in
personal injury.

¢ Only trained and authorized persons should operate the machine.

* DONOTALTER SAFETY GUARDS OR DEVICES, they are for your protection and should not be altered
or removed. Severe lacerations could result.

* DISCONNECT POWER before cleaning, lubricating, servicing, or making adjustments not requiring
power. See Power Lockout Procedure below.

¢ HIGH SPEED DRILL - Keep rags, loose clothing and long hair away form rotating drill. Personal injury
could result from items being caught on drill.

¢ ALWAYS WEAR SAFETY GLASSES when operating the drill machine.

* Haveyour electrician make sure the machine is properly grounded.

¢ Have your electrician check for sufficient power to operate the machine properly.

* OBSERVEALL CAUTION PLATES AND LABELS on this machine.

¢ KEEP FOREIGN OBJECTS off table and away from drill.

¢ BEEXTREMELY CAREFUL when handling and changing the drills. Severe lacerations or dismember-
ment could result from careless handling procedure.

¢ KEEP THE FLOOR around the machine free of trim, debris, oil and grease.

* When replacing hydraulic parts, loosen the connections slowly to release pressure. Never loosen
connections with the machine running.

¢ Ifthe machine sounds or operates abnormally, turn it off and consult the Trouble Shooting section of
this manual. If the problem cannot be corrected, have it checked by a qualified service person or
your Authorized Challenge Dealer.

* CRUSHHAZARD, keep feet off the pedal when handling paper under the clamp. DO NOT REST FOOT
ON PEDAL at any time!

* DO NOT REACHUNDER THE DRILL AND CLAMP AREA!

¢ DO NOT OPERATE WITH ANY GUARDS REMOVED! Replace all guards after adjusting, lubricating or
servicing the machine.

¢ SEVERE LACERATIONS - Contact with high speed drill could cause severe injury. Always turn ma-

chine off and wait for drill to stop before removing drill bits. Keep hands away from drill(s) when
operating.

For maximum safety when making adjustments or
repairs to your machine, be sure to lock out the
main power control switch to which the machine
is connected. The switch should be thrown to the
OFF position and a padlock placed in the loop.
The key should be held by the person servicing
the machine.

F.352-KT/EH-3C DRILL/AUG 03



\'

WARNING LABEL DEFINITIONS

CUT/CRUSH HAZARD

SINGLE OPERATOR

SHOCK HAZARD

SHOCK HAZARD

HAZARDOUS AREA

FPRe I F

Keep hands from under drills.

Do not operate with more than one person.

Disconnect power before removing cover. Replace cover
before operation.

Disconnect power before removing cover. Replace cover
before operation.

Disconnect power before cleaning, servicing, or making
adjustments not requiring power. Do not alter safety
guards or devices, they are for your protection. Re-
place all guards, do not operate with any guards re-
moved.

F.352-KT/EH-3C DRILL/AUG 03



1.0 MAINTENANCE

ANOTICE A

The instructions on the
following pages are for the
use of trained service
personnel only!

Attempting to perform
repair and replacement
procedures without proper

training may cause machine

damage or operator injury!

PARTS CUSTOMERS: The Challenge Machinery Company provides parts with the express under-
standing that they are to replace parts found missing or no longer serviceable on equipment de-
signed and/or manufactured by Challenge. The Challenge Machinery Company assumes no liability
for any modification or alteration to any Challenge products, and any such modification or alteration
to any Challenge products is not authorized by The Challenge Machinery Company. Any modification
or alteration of any Challenge product will void any remaining warranty.

F.352-KT/EH-3C DRILL/AUG 03

11



1.0 MAINTENANCE

1.1 TROUBLESHOOTING

unless the instructions specifically require the machine to be powered (see Power Lockout
Procedure, page v). Some of the following tests may require the machine to be operational
for checking and adjusting. Be very careful that tools and other people are clear of moving parts, and
Lthat the drill is not accidentally operated while adjustments are being made.

[ g WARNING: DISCONNECT THE POWER AND LOCK IT OUT whenever working on the machine )

J

\&

[ CAUTION: Whenever repairing hydraulic components, loosen connections slowly to bleed )
off any trapped pressure.

J

Problem

1. No power

2. Lack of power

3. Drill head won't return

4. Drill head won't come
down

5. Spindle motor stalls

Areato Check

Power to machine

Fuse blown

Relief valve in pump may be bad
or have dirtin it.

Check oil level - may be low.
Check voltage at machine - may
be low.

Check lift springs - may be broken
or stuck (replace if necessary).
Pull down shafts froze in frame.
Check for broken lift spring - may
be jammed.

Speed control valve out of adjustment
or defective.

Dull drills.

Check for low voltage.

Drive belt may be loose.

Check for paper plugging drills

Solution
Connect Power

Replace fuse

Clean or replace relief valve or pump.

Add oil.

Remove other machinery on line or

provide a dedicated line.

Pry up head, clean & oil shafts.

Pry up head, clean & oil shafts.

Replace spring.

Try to readjust, may have to replace.

Sharpen drills.
(See above).

Adjust belt tension. (See Adjustment
section of this manual).

Clean out hollow drills - We recom-
mend cleaning and soaking drills in
oil overnight.

1-2

F.352-KT/EH-3C DRILL/AUG 03



1.0 MAINTENANCE

1.2 ROUTINE MAINTENANCE

CAUTION: Always disconnect the
A power when cleaning, servicing, or

lubricating your drill, see Lock Out Pro-
cedures, pagev.

Production losses can be reduced if good maintenance
practices are followed. The following suggestions may
be helpful:

1. Recognize the fact that the user of hydraulic equip-
ment has more control over maintenance than the
manufacturer.

2. Operators should be familiar with use, care, and
limitations of the equipment. ALL OPERATORS
SHOULD READ THIS MANUAL COMPLETELY.

3. Use properly trained maintenance personnel.

4. Establish a program of systematic preventative
care for your equipment or put this machine on an
existing preventative maintenance program.

5. Analyze and isolate trouble before having any part
of the equipment dismantled.

6. Be aware of how your machine should sound and
perform. If the machine is not operating properly or
if it doesn’t “sound right”, stop running your job im-
mediately and try to identify the problem.

7. Call the dealer for any problems that cannot be
handled by your own personnel.

1.2.1 Daily

1. Sharpen the hollow drills often and reset the spindle
adjusting knobs if needed.

2. Lubricate the hollow drill frequently with the lubri-
cating stick provided.

3. For better hollow drill life, remove the drills when
not in use, clean out, and soak in light oil. Wipe off
excess oil before drilling.

1.2.2 Weekly
(or every 40 hours of operation)

1. Checkthe drive belt tightness and wear. The drive
belt must be kept tight or it will stall the motor and
plug or break the drills. See Section 1.3.2 for in-
structions on how to tighten the belt.

2. Clean and oil the guide bar shafts around frame.
3. Clean and oil the rear support brackets.
1.2.3 Monthly

1. Check the hydraulic oil supply for the proper level.
This check is made by removing the rear panel and
visually inspecting the level of the oil in the clear
reservoir. The oil should be filled to the fill line on
the tank. If your machine is equipped with a dip
stick on the breather cap, remove the cap and
check the dip stick. There should be approximately
1/8” (3 mm) of oil on the stick.

Use only one of the recommended oils or an ISO
VG 100 Hydraulic Fluid equivalent. Oils other than
the recommended type will cause seals, cups and
O-rings to deteriorate. See Section 1.5.

1.2.4 Yearly
1. Check all adjustments.
2. Tighten all screws.

3. Change hydraulic oil in reservoir. Oil may have to
be changed more often if contamination of any kind
gets in the oil. (Capacity: 1%/>-Quarts/1.4 liters)

4. Grease lift springs.
1.3 ADJUSTMENTS
1.3.1 Table Position Adjustment

Set the backgauge to the 1” position. Drill a few sheets
of paper and measure the distance between the cen-
ter of each hole to the edge of the paper. Ifitis not 1”
(2.5 cm), loosen the (4) screws that mount the table to
the base and carefully move the table to compensate
for the error. Tighten the screws and drill some more
paper. Repeat this procedure until the holes measure
17 (2.5 cm).

F.352-KT/EH-3C DRILL/AUG 03

1-3



1.0 MAINTENANCE

1.3.2 Belt Tightness Adjustment

Loosen the two set screws (fig. 1-1). Turn the Adjust-
ment Screw (fig. 1-1) to move the motor in and out as
needed. The belt must be tight enough that it does not
slip. Tighten both set screws when finished.

\I

f/../ R
DRILL HEAD ./4
(CUT AWAY) Vi—d

ADJUSTMENT KNOB

SET SCREWS (2)

(fig. 1-1)

14

F.352-KT/EH-3C DRILL/AUG 03



1.0 MAINTENANCE

H /@
H
r/@ H

O < <

|

D
© ©) )
| T2
RETAINING RING

ALRLRLERELNRNNANY

!

T

PRESSURE FOOT

ALLNLRRRNRNY

\\\ /

1.4 DRILL HEAD REPLACEMENT
CAUTION: Always disconnect the
power when cleaning, servicing, or

A lubricating your drill, see Lock Out Pro-

cedures, pagev.

Through normal use, bearings will wear and need re-
placing. Signs of wear are excessive noise, heat, or
loose spindles.

Replacement Procedure:
1. Remove cover.

2. Remove belt.
3. Remove chip pan assembly.

(fig. 1-2)

1.4.1 Side Head Bearing Replacement

oA~ wWNE

~

Remove end plate “A” and shield “F” from shatft.
Slide head off shafts.

Remove chip chute “B” from head.

Remove pulley “H” from spindle.

Tap spindle “G” out from head.

Tap out bearings (must use rod from opposite end
of each bearing).

Tap the upper bearing (S-706) in place using a
piece of wood between the hammer and the bear-
ing (an old drill block works fine).

Place the lower bearing (S-706) on the spindle and
tap in the spindle and bearing simultaneously. Use
the wood block from the previous step to protect
the spindle.

Replace the chip chute and pulley.

F.352-KT/EH-3C DRILL/AUG 03

1-5



1.0 MAINTENANCE

1.4.2 Center Head Bearing Replacement

1. Raise head as far as possible by turning knob “C”.

2. Remove pulley “H".

3. Remove chip chute “D".

4. Remove cutting block from table.

5. Backoff bolts “E” approximately 1/2” and slide head
up on rods so there is enough clearance between
table and bottom of head to allow spindle to be re-
moved (place block between table and head to hold
in up position).

6. Tap out spindle (down).

7. Tap out bearings (must use rod from opposite end
of each bearing).

8. Tapthe upper bearing (S-706) in place using a piece
of wood between the hammer and the bearing (an
old drill block works fine).

9. Place the lower bearing (S-706) on the spindle and
tap in the spindle and bearing simultaneously. Use
the wood block from the previous step to protect
the spindle.

10. Replace the chip chute and pulley.

11. Adjust head for drill depth.

1.5 HYDRAULIC

Through normal use, hydraulic systems gum up and
seals wear. Signs of wear are hydraulic leaks and er-
ratic operation of the vertical speed. Check with your
Authorized Challenge Dealer for a current repair and/or
replacement policy. Replace oil yearly. (Capacity: 11/
Quarts/1.4 liters)

CAUTION: NEVER USE Automatic
A Transmission oil or brake fluid as asub-
stitute! Oils other than the recom-
mended type will cause seals, cups and O-rings

to deteriorate. Unsafe operating conditions will
result.

1.5.1 Recommended Oils

Oil Name Distributor
RYKONNO. 100 .....ccooiieeeeeeeeeeeeeeeeee AMOCO
DUro AW Ol 465 ......coooiiiiiiiiiii e, Arco
AW Machine Oil 100 ..........ccouviiiiiiieiiieeiiinnnn, Chevron
Pacemaker XD NO. 100 ........cooveeiiiiiiiiiiiiieeeeeeeas Citgo
Super Hydraulic 100 .........ccooeiiiiiiiiiiiiieeeeeeees Conoco
NUEO H-100 ... Exxon
Harmony 100 AW .....oooiiiiiei e Gulf
HO 2A Hydraulic Oil .........ccviiiiiiiiiiiiiinnn, Lubriplate
DTENO. 18 ... Mobil
Pennzoil AW 100 ........coooiiiiiiiiieiiieiiiiie, Pennzoil
Magnus A Qil 215 ..., Phillips
TelUS 100 .ovveiieeeiieeeii e Shell

ENergol HLP 100 .......ccooviiiiiiiiiiiiiiiiiii e Sohio
Industron 100 ..........cccvveevnnnennn. Std. Oil Indiana/Boron
SUNVIS851WR ... Sunoco
Rando HD 100 .........cooeveiiiiiiieiieeeeeeeeeei Texaco
UNax AW 100 .....ccooevvieiiiieiiieccieecei, Union Oil Co.

1-6

F.352-KT/EH-3C DRILL/AUG 03



2.0 PARTS LISTS

2.0 PARTS LISTS

MAIN ASSEMBLY - FRONT VIEW .....ooviiiiiiiiiiiiii e, 2-2
MAIN ASSEMBLY - UPPER RIGHT VIEW ..o, 2-4
MAIN ASSEMBLY - LOWER RIGHT VIEW ..o, 2-6
MAIN ASSEMBLY - TOP VIEW .......oovtiiiiiiiiiiiiiiiii e 2-7
MAIN ASSEMBLY -WIRING .......cooiiiiiiiii e, 2-8
ELECTRICAL POWER PANEL ASSEMBLY .....oovviiiiiiiiiiiiiiceeeeeeeii, 2-10
HYDRAULIC/BASE ASSEMBLY ... 2-12
HYDRAULIC POWER UNIT ASSEMBLY .....cooviiiiiiiiieeiieeei e, 2-14
HYDRAULIC POWER UNIT ... 2-15
TABLE ASSEMBLY  ..oiiiiii e 2-16
BACKGAUGE ASSEMBLY ....iiiiiiiiiiiiii e 2-18
OPTIONAL AUTO-TRIP BACKGAUGE ASSEMBLY .....ovvviiiiiiiiiiiiiiie, 2-20
SPINDLE HEAD ASSEMBLY, RIGHT HAND .......cocoviiiiiiiiiieee, 2-22
SPINDLE HEAD ASSEMBLY, LEFT HAND ......coiiiiiiiiiiii e 2-23
OPTIONAL DRILL SHIELD KIT ..oeiiiiiiiieeiieeeeiii e 2-24

F.352-KT/EH-3C DRILL/AUG 03

2-1



2.0 PARTS LISTS

MAIN ASSEMBLY - FRONT VIEW
A-5846-9 SHEET 1 OF 5 (REV. G)

ALY
FALLLLRLRRVR LAY
— |
ALILLTELIRARNNLYY

° SEE SHEET 5
[ m—o 00N T
NEE Q 07 | oo
Emase - oo FOR WIRING

DETAILS.

SEE SHEET 5 FOR
/—ELECTRICAL PANEL P/N.

— 7T
- ~

cocYd N\

| i |
\C—~/

\\\ ’/,

\@—unmmm SIDE DOWN

2.2 F.352-KT/EH-3C DRILL/AUG 03



2.0 PARTS LISTS

MAIN ASSEMBLY - FRONT VIEW
A-5846-9 SHEET 1 OF 5 (REV. G)

NO. PART NO. DESCRIPTION OF ACCESSORIES QTY NO. PART NO. AODITIONAL ACCESSQRIES SHIPPED W/ MACHINE | QTY
1 | 5700 BACKGAUGE ASM. 1 35 | 5711 ADJ. SCREW 2
2 | £-2074-1 PUSHBUTTON — OFF (RED) 1 36 | H-6953-828 SCREW — 1/2-13 X 1-3/4 OVAL PT, SOC SET | 1
3 | E-2074 PUSHBUTTON — ON (GREEN) 1 37 | H=6910-4086 SCREW — 1/4-20 X 3/4 BUT. HD. CAP 6
4 | E-1B39-8 CONTACT BLOCK - N.C. REF. 38 | H-6910-63203 SCREW — §6-32 X 3/8 BUT. HD. CAP 4
5 | E=1839-9 CONTACT BLOCK - N.O. REF. 39 | H-6938-408 SCREW - 1/4-20 X 3/8 SET 1
6 | 16520 RING - ANTI ROTATION 2 40 | H-631B-814 SCREW — 1/2-13 X 1-3/4 SOC. CAP 2
7 | 5712 LABEL - ON/OFF 1 41 | H=6938-408 SCREW - 1/4-20 x 1/2 SOC. SET 4
8 | S-1864-2 CAPTIVE RETAINING DEVICE 2 42 | H-6910-102403 SCREW — #10-24 X 3/B BUT. HD. CAP 6
9 | K=480-3 FRONT GRILL 1 43 | H-7321-12 WASHER — 3/4 USS FLAT 1
10 | K-250-8 SPRING 2 44 | H=7327-8 WASHER - 1/4 MEDIUM LOCK 4
11| K-249 UFT SPRING BRACKET 1 45 | H-7327-16 WASHER — 1/2 MEDIUM LOCK 4
12 | KK=440-16 GUIDE BAR ASM 2 46 | H-5239-12 NUT - 3/4 LIGHT FLEX LOCK 1
13 | K-836-4 GUIDE ROD BRACKET 1 47 | H-6424-8 NUT — 1/2 HEX JAM 5
14 | K-251-3 ROD - LIFT SPRING 1 48 | H=7324-410 WASHER — #10 INT. TOOTH 4
15

16 | 4629-1 SPRING = PRESSURE FOQOT [

17 | KK=281=2 CUT STICK KNOCK QuT 3

18 | E-1152-61 STANDOFF — 3/4" 4 NO. PART NO. ADDITIONAL ACCESSORIES SHIPPED W/ MACHINE | OTY
19 | A-4626-7 PRESSURE FOOT ASM. 3 76 | K=BS COVER — DRIFT HOLE 3
20 | $-1518=-37 RETAINING RING [ -7 CD-4-2-1/2 DRILL — 1/4" X 2-1/2 3
21 | A=5847=1=6-R SPINDLE BLOCK ASM. - RH, 1 CD-5-2-1/2 DRILL = 5/16" X 2-1/2 3
22 | A-58B62-1-6-R SPINDLE BLOCK ASM. - L.H. 1 78 | 5841 SHIM — 26 GAGE 3
23 | 4693-1 PULLEY 1 79 | 5841-1 SHIM - 20 GAGE 3
24 | 5-706 BEARING 2 BO

25 | 5859 SCALE = SPINDLE LOCATION 1 B1 | 4687 DRILL DRIFT (NOT SHOWN) 1
26 | 5858 INDICATOR 2 B2 | 4688 DRILL EASE STICK {NOT SHOWN) 1
27 83 | 5=1615 CORK = FOR DRILL CLEANER (NOT SHOWN) 1
28 | 5856 SHAFT - SPINDLE BLOCK GUIDE 2 84 | w-130 3/18" HEX ALLEN WRENCH (NOT SHOWN) 1
29 | 5710 ADJ. SCREW KNOB 2 85 | W=137 5/32" HEX ALLEN WRENCH (NOT SHOWN) 1
30 | 16541-2 HYDRAULIC POWER UNIT ASM, REF. 86 | W-141 1/8" HEX ALLEN WRENCH {NOT SHOWN) 1
31| 53716=-2 GUARD = L.H. 1 87

32 | 3717-2 GUARD - RH, 1 88 | KK=473-3 1 DOZEN WOOD DRILL BLOCKS 1
33 | K-16—4 SPINDLE 1 89 | A-4950-2 DRILL SHARPENER/CHIP REMOVER {NOT SHOWN} 1
34 | K-57-19 CHIP CHUTE — CENTER 1 90

F.352-KT/EH-3C DRILL/AUG 03

2-3



2.0 PARTS LISTS

;ng x
=" 29
o] ng
>\ =
73 Ej
3|2
; o guz
w g o ga
S . O 5 o 5 e
.y : i 00 @ e @
I > 9 aomliia - - s 6
it e Ll [BRUE] ofesf o
i Lo _ : 8
LL P X
k®)
o N L
=
. HJJ _____ 0\ [
> A
I L
m N
> o
NS
)
<< WO o
> < R e
< e
= 3 .
& @

CENTER LABEL

3
d

o
=

REF

I

v
w
)
)
~

2.4 F.352-KT/EH-3C DRILL/AUG 03



2.0 PARTS LISTS

434 X3H 0Z-v/1 - LN v—€Zv3-H | L6
43 HIOOL “INI #/1 - ¥IHSYM 8—vZEL—H | 96
43 "GH NOLNE .Z X 0Z=%/1 = M3¥DS 91y=01B9-H | S6

v

56
! WY X3H £1=Z/1 = LN B8-yZv%—H | 26
4 QV3¥HL HT WY X3H £1-Z/1L - N 8—FfVe—H | L6
! X3H 2e-9f - INN 9f=£Z¥a—H | 96

[
2 X3IH p2=0Lf - LN 01f=£2v9—H | 88

18

98

cg
r NV1d ,91/G - ¥3HSYM S—TZEL-H | vE
! HIOOL "INI 8f - N3IHSVM 9f—v25L—H | £8
B HIOOL 'INI 8f = HIHSVM Bf-vZEe-H | I8
4 HIOOL “INI #/1 = HIHSVM 8—¥Z8L-H | 1§
L HIO0L "INl OLf = ¥IHSVM O1¥-yZce-H | 08
2 0T "IN Z/1 -~ NIHSYM 91-LZEL—H | 6L

8L

L

9z
] dvD "OH D08 8/F X Zg-9§ - MINDS £0ZE9-R1B9—H | 6L
3 Qvd 'QH 'INE 8/€ X rZ=01# = M3INDS COvZ01—01B9—H | »L
4 135 "J0S Q0N +/§ X 91-B/F — M3I¥DS Z19-1GB9—H | §L
14 dvd '0H X3H Z/L X 81-91/6 — M3I¥DS Y0G-CLB9—H | ZL
14 dvd ‘QH ‘305 .1 X 91-B/F — MINDS 809-R169-H | LL

ac

69
] dv3 'OH NG /1 X PZ-01F — MIWDS Z0vZ01—0169-H | 89
z dvD 'GH "20S #/€=L X £1-2/1 = M3¥DS ¥18-BIB9-H | £9
8 dvd ‘OH WA T/) X ZE-8F — mIA0S P0ZE8—0169—H | 99
4 dv3 "OH "30S ¥/1=L X 91=B/f = M3IIS 019-BLB9-H | 69
4 dvd "QH LN Z/4 X 0Z-v/) — M3¥IS #0r—01B9—H | ¥9
L dvd 'O W8 I/ X ¥I-01F — MIUOS ¥0bZ01—0169-H | £9
z dv2 “OH J0S ¥/€ X 91=B/f = MIUDS 909-R71B89-H | Z9
4 NED v/ X Of — M3NIS ¥00-yZ69—H | 1§
ALO S3W0SS30Iv 40 NOLQWDSIT 'ON Lvd “ON

0s

| QY HIJ3d TIYG - 13E@v1 98-18L1-S | 67
1 NOILIINNGD Juim = 381 »=LE71-3 | BY
z oNTd 1595 | Lv
9r

z M3NDS ONLSNrav B6LS | G
} T3Gv1 INUVY 3SNd SS-1BL1-S | v¥
2 307 TIONIIS = BONY 20915 | £%
(44

| dAV1 AVID »-286-3 | v
1 L3%008 £=¥96=3 | OF
1 X08 NOUINNP \-6vZC-3 | BF
4 1NN 3dIm 9-,£21-1 | 8%
2 NOLLNYD - 7138v1 Vii-IBL1-S | LF
1 MIND S-69¢1-3 | 9F
1 43IN3M NWALS 91=-065L=5 | S¢
1 WSY 13X0veE NOLOW v-59Z-W | v¢
. ZH 06 "TIONKIS - HOIOW 0L-0091-1 e

ZH 09 'TIONIES - HOLON £9-0091 -3
ALD SIYCSSITWY 40 NOUIFISIT ‘ON 1avd ‘'ON

| MOV 1138 HOLOW = d3IVAS seosy | ze
| WSV PV 1138 8609-W | I
1 NSV ANVIS LE=-68Z-5 | OF
| TOMINDD 03345 - 138V veoL-s | 6z
e WSV MITIOH 384 1602-13 | 82
1 NV €E=1=% | L2
| (NG p/E-£) 04 ‘WY - 3dvi 5102-5 | 92
1 NSV TIBVL ves | oz
| M3NIS HIVP GILS | vE
| WSY ONIMS LLNHD dlHD 1-a8s-v | £z
Z TION Z/1 X 9L/§ = Nd D0OS0-481-S1Z-H | ZZ
| 1INvd INONS - 13671 52LS | \Z
1 WVTI0D TIAVAMHL z-BIBL=S | 0Z
| O1f - odVMAL Z-989L-S | &1
| ONIHSAE NI dWNS IRATA KD
3 Q0 'TQY TIONIdS Z=08L-% | L1
| LIMOVNE OO 3UND P—9¢8-% | 94
\ HISNNTE SNIS 1202-5 | g1
| NSV QOOH Z-0ZLS | v
[ NOLNVS = TiEW1 g1-18/1-5 | £1
1 1¥04dNS GOCH grs | 21
| HINOT HOVE SZLS | 1L
\ 0NS W - 3oveB v—6Lb-¥ | 01
| 0NG ‘WY - 3ovyE c-8Lv-% | B
| 1I%I88 TANIES $Z-Z-% | B
z 10 - 138v1 OBBL=S | ¢
z TIEVI LT/)1 - WD $-896-3| 9
1 ONIHSNA NI dWNS v-2L1-3| s
[4 Ova diH) — MOOH oLgs | ¥
I JIONH 9888 g
1 AVId VRIS v | z
' [CRETITY BELS | 1
ALO SIHOS5IINV 0 NOLJINISIT ON 1avd "ON

(c "A3d) G 4O ¢ 133THS 6-9185-V
M3IN LHOIY d3ddN - AT9dNISSY NIVIN

25

F.352-KT/EH-3C DRILL/AUG 03



2.0 PARTS LISTS

MAIN ASSEMBLY - LOWER RIGHT VIEW
A-5846-9 SHEET 3 OF 5 (REV. A)

REF,
(SEE SHEET 5 FOR
WIRING DETAILS)

MOUNTING HARDWARE IS
PROVIDED WITH ITEM {1\

OFPF. SIDE

°° PLACE LABEL ON COVER
o@

oo » @
| |
‘\
i T
~
b [ N
L N
L \
@
uth u I T
T
NO. PART NO. DESCRIPTION OF ACCESSORIES oTY
1 | E-1719 GUARD - FOOTSWITCH 1
2 | EE-2353-1 FOOTSWITCH ASM. REF.
3 |E-1172-8 BUSHING — SNAF IN 1
4 | 16541-2 HYD. FOWER UNIT ASM. 1
5 | K—480-1 COVER 1
& | K—480-2 COVER 1
7 |s-1781-18 LABEL - CAUTION 3
8 | S-1864-2 CAPTIVE RETAINING DEVICE 6
9 | K—480-3 COVER 1
10 | §-1842 LABEL - HYD. FLUID 1
11
12
13
14 | H-6913-406 SCREW = 1/4=-20 X 3/4 HEX 4
15 | H-6B94-405 SCREW - 1/4-20 X 5/B WHIZ LOCK 16
16 | H-6910-102403 SCREW - £10-24 X 3/8 BUT. HD, SOC. &
17 | H-7324-8 WASHER — 1/4 INT, TQQTH q
1B | H-6423-4 NUT — 1/4-20 HEX P]

2-6

F.352-KT/EH-3C DRILL/AUG 03



2.0 PARTS LISTS

MAIN ASSEMBLY - TOP VIEW
A-5846-9 SHEET 4 OF 5 (REV. D)

i

NO. PART NO. DESCRIPTION OF ACCESSORIES aty
1

2 | s861-1 ARM — IDLER PULLEY 2
3 | 5889 STUD - IDLER PULLEY 2
4 | A-5887-1 PULLEY ASM. - IDLER 2
5 | s—1661-1 BELT — FLAT 1
& | S-634-4 PULLEY — MOTOR 1
7 | 5852 BLOCK - ADJUSTING SCREW 2
8 | H-215-125-1000 PIN = 1/8 X 1" ROLL 2
g

10

1

12

13

14 | H-6938-408 SCREW - 1/4=-20 X 1/2 SOC. SET 1
15 | H-5254-604 SCREW - 3/8 X 1/2 S0C. SHOULDER 2
16 | H-6910-406 SCREW - 1/4-20 X 3/4 BUT. HD.

17

18

19 | H-7327-8 WASHER = 1/4 MEDIUM LOCK 4
20

21 | H-6424-8 NUT = 1/2-13 HEX JAM 2

F.352-KT/EH-3C DRILL/AUG 03



2.0 PARTS LISTS

TO TABLE LIGHT

MAIN ASSEMBLY - WIRING

A-5846-9 SHEET 5 OF 5 (REV. G)

SEE SHEET 2 (@O

(19

11

— STOP

HYDRAULIC
CYLINDER

2]2] ?//)I(’/)I@
21122 {2223 [ 26 ] 28 |

21212

PUMP
/() HEATER

SPINDLE
HEATER

2-8

F.352-KT/EH-3C DRILL/AUG 03



2.0 PARTS LISTS

L1

A-5846-9 SHEET 5 OF 5 (REV. G)

MAIN ASSEMBLY - WIRING

NO. PART NO. DESCRIPTION OF ACCESSORIES aTy
1 | H-7324-28 WASHER — 7/8" SHAKEPROOF LOCK 1
2 | E-1458 NIFPLE — 1/2" BUSHED CONDUIT 1
3
4 |E-1370-5 JUNCTION BOX 1
5 | E-1368-5 COVER - JUNCTION BOX 1
B | S=1350-1 BUSHING - HEYCD 1
7 | £-1237-8B WIRE NUT 2
8 |E-1214-1 CONNECTOR — INS. LOCKING FORK 1
9 | EE-2929 POWER PANEL ASSEMEBLY 1
10 | E—1214-48 CONNECTOR = #10 INS. RING 3
1y |E-2195-Ea4 HEATER — SPINDLE (5.32 TRIP AMP) — 50 HZ ,

E-2195-E47 HEATER — SPINDLE (6.37 TRIP AMP) - 60 HZ
12 E-2195-E41 HEATER — HYDRUALIC (4.26 TRIP AMF) 50 HZ .
E-2195-£42 HEATER — HYDRAULIC (4.77 TRIP AMP) 60 HZ

13 | E-2451-4 CABLE ASM W/ CONNECTOR 1
14 | E-2450-2 CABLE CONNECTOR PIGTAL 1
15 | E-519 1/2" NUT 1
16 | H-6310- 102403 SCREW — #10-24 X 3/B BUT. HD. CAP 2
17 | H=7324-§10 WASHER = #10 INT. TOOTH 2

WIRING ASSEMBLY / SCHEMATIC
208 VOLT 1 PHASE 60 Hz
230 VOLT 1 PHASE 60 Hz
230 VOLT 1 PHASE 50 Hz

L2

NOTE: HOOK-UP OF TRANSFORMER WILL BE PER
SPECIFIED VOLTAGE. HOOK UFP L2 TO THE
CORRECT VOLTAGE TERMINAL ON THE TRANSFORMER

START
2 e 2 o, w :S1OI P 2401'L' 3'"’25 (> 2 |
TABLE
\l/
2 ) =MI 2 \KF_D/ LIGHT 2
DOWN AN
SOLENOID 71N
FOOTSWITCH (s0L)
27 09/ 26 26 2 28 R 2
o \/_\’/ P4
AUTO-RETURN
SWITCH
RELAY (RS)
26 ® 28 pL] /c 2z
2 R z

F.352-KT/EH-3C DRILL/AUG 03

29



2.0 PARTS LISTS

Y34NNr ONILSIX3

_.—.-—.

_I.L.l_J [zl @3 2
felectafel o) (00)
L_@ @%C_C@
¥4
_(®) A

"30VLI0A INIHOVW
dHL d04 ONILL3S dvl
1034402 ¥04 Z71 MI3IHD

(a8 'A3d) 6262-33
ATANTSSY T1aANVd d3aMNMOd 1vVIIldL1LO03 13

F.352-KT/EH-3C DRILL/AUG 03

2-10



2.0 PARTS LISTS

L NI-dVNS — ONIHSNE J10H v-zel1-3 | ze
£ HLOOL “LNI 9¥ = ¥3IHSYM 9f-vZeL—H | \E
£1 | MIHSYMNOOT/M dIIHd 8/€ X $Z-01# "MIUDS SOpZOL-ERBI—H | OF
L dAY1D 31EVD »-896-3 | 62
[2 FIAVD - 43I NIVALS veg—3 | 82
L ONUIV 1SV4 VI ‘LIDAN — 3SN4 1-501-3| (T
L ATBNISSY ¥3CTOH 3SNJ 1-150Z-33 | 92
| HOLIMSLOOS = "WSY 318vd I=£5£2-33 | 52
| HOLOINNOI/M JOLOW 'QAH = “WSVY 378vD Z-09¢1-33 | v2
| QIONIIOS — WSV I1EvD I-y5£2-31 | €2
| 1HIN 37EVL = WSV 378vD 1=0691-331| 22
| ANNONY HLAVI = 138V Zy-18L1-5 | 12
| AN = Y3078 LIVINGD 6-6¢a1-1 | 02
| SN = IO LIVINGD 2-6rgL-1 | 61
L MO0 WNINGIL — dA3JNNT 1-55¢1-3 | 81
| MO8 TYNINYAL = JILS DNDINVAA SLI=98C1=3 | L1
z FOd £ - NH0TE IVNINYIL 0/21-3| 9l
b ONOT .2/1=2 = TIVY INILNNOW 1L21=3| S
| INGT .Z/1L=0L MLN N3TH5 VD 9uf “Fam 5-6v8-3 | ¥I
| ONGT L9 ML 03 VD U "Tam y-6y8-3| £1
H8l (0,035 SV) ML 039 VD 8L “JuM y-604=1 21
L N7 ANNOUD 1-0v9-3 | 1
i YOLOW = ¥ANVLS 1=v61Z-3 | 01
14 aY SN ATING b/1 - ¥OLIINNGD 69-vi2i-3| 6
‘ 'vD 2Z-91 SN0 SNI OlF "MOLIINNDD 6S-viZl-1| §
g ‘a0 SNI ATINJ 91/€ = HOLI3INNOD IS=p1Zi=3| £
£ ONIM 'SNI 9 — MOLJINNOD Z-viZl=-3| 9
9 MH0A ONIIOODT 'SNI 9% "MOLIINNDD y=viZi=3| S
£ WI0I SNIIDOT “SNI = BOLIINNOD I-v1Zi-3 | »
9 VORUITIT - TNV ZI-Z501-3 | ¢
| AvI3d \-2e22-3| 2
b ANO9V/0L2/802 = VASL 'WINJOISNVAL 0r=6801-3 | |
ALO SINOSSIVIV 0 NOWLRIISIT ON L¥vd ‘ON

HIALEVIS NO ONIY "SNI 9# W3ILI
HOV3 ANIHIgG ¥AHSYMMOOT Lg# W3ILl aav

‘NMOHS SNOILISOd OL d31yV1S
NO Sd3dANr dJTIVLSNI AHOLOV4 JAONW

13534 DILVAOLNY OL
13549 VANV NOY4 d418VLS JONVHO

'SON3 HLOd — NMOHS SV SJdIM 11V OVl JdIM

SAdIM TV — SANF H104
.8/€ »ova NOILYINSNI FdIM dIMLS

'J3141034S ISIMYAHLO SSIINN
d30d33N SV HION3T OL S3dIM TV 1ND

<

(S

(¥
(¢

(z

(1

‘S31O0N

(2 'A3d) 6262-33
ATANTISSY T1aANVd d3aMOd 1vVIIldL1LO03 13

2-11

F.352-KT/EH-3C DRILL/AUG 03



2.0 PARTS LISTS

“3LL=207 3INT8 HLM 3D9Vd

NI SM3NDS 3LL-207 '£Z# WAL HUM 3OVTa3y

¥ ¥IADD YIGNITAD NI SMIAIS ANISIXT INONIH A
HIONITAD AMNVHGAH 40 1§0d ¥3ddn OL 103NN0D <
HINUD ONAVHGAH JO 1Od ¥IMOT OL LIINNOD <
‘¢f W3l ND A 1¥0d QL LDINNQJ A
N1 NO X 180d 0L LOINNGD A

of

2/

/

=

U1\

(8 'A3d) Z-T¥S9T
ATAINISSY 3IASVA/OI'TNVHAAH

F.352-KT/EH-3C DRILL/AUG 03

2-12



2.0 PARTS LISTS

10S

DILVANIHIS OI'NVvAEUAH

(8 'A3¥) 2-THS9T

2-13

v dVD “OH "30S 8/6 X 0Z-v/1 = MIWIS GOP=8169-H | L2

L OLVIOS| 61LG | 92

L dOIS L=81LG | G2

*334 1AN 3IM 1=-4821=-3 | vZ
e ONOT ,SZ — ATHN3SSY 3SOH \y—Z9Z-H | €2
i HILMSLOOS — LInJvyg Zvel | 22

4 ‘OH "LLNA $/€ X 0Z-¥/1 = M3NIS 90P-0169—H | 12

2z M0 "IN ¥/1L - ¥IHSVM 8=LZ8L~H | 02

6L

v NIVId 91/S = ¥IHSYM S=1Z8L=H | 8L

4 X3H Z/1=1 X £1=Z/1 = M3AIS ZI8=-S169=H | L1

v X3H 8/§ X BI-91/S - M35 S05-£169-H | 91

v WNIQIN 91/S = HIHSVMNDOT 0L-1Z8L-H | L

1 ANNVAAAH — ¥3ANITAD Ovs—H | ¥l

e 9M1d HAMOd - ATENISSY QHOY 1-6552-33 | €1
s NG L0 = ATENISSY 3SOH Zv-zvz—H | 21
e ONOT LGl - ATEW3SSY 3SOH Z-zvz-H| U
A3y ONOT 8L - ATBNISSY ISOH Zc-zZvz—H | oL
4 NMIGAN Z/1 — H3HSYMXDOT 91-LZ5L—H | B

|| H9L D09/0S AGEZ/B0Z/SLL — LINN ¥3W0d 'OAH £-96¢-H| ®

1 3@ 91/6 OL LdN 2/1 — ¥ALavaY S-1vz-H| L

1 3gru 91/6 OL LdN 8/1 — MogNd S-L§Z-H| 9

L 38U 91/6 OL DNIY=0 91/L = ¥AVAY g=9CZ-H| ©

L 3gru 91/2 0L ONRI=0 91/L — ModN3 5=0SZ-H | ¥

I 31033 - IAWA =Ly | £

14 35vA - L004 $reoL| 2

i 3SVA ¥Ivd ¥IMOd = LNINDTIM [ T2-1-TH Y

ALOD SIYOSSIOTV 0 NOILIISId ‘ON L¥vd ‘ON

ATdNISSY ISVA/OINMNVYAAAH

F.352-KT/EH-3C DRILL/AUG 03




2.0 PARTS LISTS

z LNN 33im I=Lg21=-3| 2L
L NSV Qu0D 1-6552-33| 11
"43d QIONITOS 3DARILNYD S-00Z-H| Q1
EER W0 A vZ L1-6901-3| 6
L 38NL 81-91/6 X LdN g1-8/¢ — 33l Z-£9Z-H| 8
i ONOT ,0€ — ATANISSY 3SOH r-TvZ-H | ¢
L ONOT .8l = ATANISSY 3SOH 6-ZvZ-H| o
| ONOT 61 — ATBWISSY 3SOH Z-2¥Z-H| ¢
i ONOT ,GZ — ATANISSY 3SOH W—ZvZ-H | ¥
L 38NL 81=-91/6 X LdN /1 = MOE13 p—LSZ-H| ¢
L 3anL 0Z-91/Z X 1dN BL—-g8/¢ — moaT3 C—/£T-H| T
I | Hd} D09/0S AOLE/80Z/SH = LINN H¥3IMOd "QAH G=TLE-H| 1
ALO SAYOSSIVIV 40 NOILJINISIA ‘ON LYvd ON

IAIS SIHL NO
738v1 INM 7714

(g 'A3d) £-9G¢-H
ATAINTISSY LINN d3aMNMOd JI'TNYAHAAH

F.352-KT/EH-3C DRILL/AUG 03

2-14



2.0 PARTS LISTS

L |[(NMOHS LON) O0DAVQ — 33l 9vs-H | oz
L |(NMOHS LON) O2AYQ - ¥3ldvav Sve-H | 1
| (s/N)  CQIONTT10S-3901418VD G-00Z-H | g1
L 03 A ¥Z 21-8901-3 | 21
L 38nL NYNL3Y 8/% vrS-H | g1
z 1708 ONILNNOW dWnd cpG-H | |
i ATGN3SSY dWNd ZrS-H | 1
b 1Y INIY-0 dWNnd IvS—H | ¢1
L HIHLVING ovS-H | z1
4 MINDS HIOAYIZIY 66S-H | 1y
L HIOAN3SIY 8es-H | o1
L ONIN=0 HIOANISTY L8G-H | 6
L NSV AATVA 433y rav 9cc-H | g
i LY ONIGNNTd L3N GEG-H | 2
b4 ‘I'd'N 8/1 9nid ¥eS-H | g
z AIHSYM SEG-H| ¢
v SOHS WAGSE O°LX9N v/N| v
4 YIHSYM©DOT v/1 v/N| ¢
L ONIMENQ2 €s-H| z
L 0£Z-802/S1} IV MOLON 1es-H [ |
AD | SAHOSSIIOV 40 NOILJINOSAA N/d OWND ON

§1HVd dHIvd3ad

MITA_TYNOILDAS AVIHANT

) NYL3Y “XNY
1¥0d ALdN R1-9/1

[
INVA i
FEREN] 7o

&
?
F) 4
— AIAVY JAWA ON

1¥0d ALJN @1-8/C 0 NYNLIN - NS5 3

NenLIy xny || 951 /l AVM-2 “3V'S B/L
L80d 414N d1-8/¢

G-¢LE-H
1INN 43MOd JI'NVHAAH

@

2-15

F.352-KT/EH-3C DRILL/AUG 03



SARN

X3H 0Z-¢/1L — 1NN v—$Z¥9-H | §1
HI100L ‘INI t\— = ¥3IHSVM 8=-pZ¢L=H | ZI
‘QH NOLING ,Z X 0Z=-%/1 = MINOS 91¥=01B89=H | Il
ol
3
1 ATENISSY YIMYMA 09Z- | 8
4 MINISTOOM Hd  8/5 x of S09-1969-H | £
9 MIYISTOOM HY b/E X OLF 9001 -2969-H | 9
2 Y314 3IND YIMVND 10681 | §
14 ¥3IA0Z 30IND Y3IMVAEQ 00691 | ¥
z 3T¥3S 9€LS | €
2z JIdlS Qs 318vl -56= | T
| ITavL gELS | 1
ALD SIWOSSIIVY IO NOILdINDSIA "ON Lyvd 'ON
FECR TS
\.Inu
0 Q

3

k |

rs‘ '

@ @
('33y) wa ,00¢
OO0O00OO0O0 © e @

2.0 PARTS LISTS

(V'A3d) ¥€.9
ATAWISSY 319Vl

F.352-KT/EH-3C DRILL/AUG 03

2-16



2.0 PARTS LISTS

INTENTIONALLY BLANK

F.352-KT/EH-3C DRILL/AUG 03
2-17



2.0 PARTS LISTS

‘39Nvayova

1vL3d ATINASSY
A_ sf 40 Z¥ W3u

3HL OINO (€4 W3L 30 Z# W3L) AIEGN3SSY
YIIVdS JHL NS ONV JONVOMIYE 3HL NO S101S

3HI HIM 001 WSY 3H1 NO SI107S 3HL dn 3NN

NINL #/1L MIYIS 440 YOvE NIHL
ATALINGNOD SISSIHINOD ONIIIS TLNA MIUDS

NI NMM1 'NMOHS Sv 33vid NI 1001 'WSVY HLM

*S3LON

MG138 TIvi3a WY uum\

"33y

\
o o\H ©) H\V

o SECIOL®=

oL m.o._a (9)
3UL=201

oy

1NN-1 1¥3SNI

1 NMOHS NOILSOd
» NI 4307NOHS
] HUM (v# A3D)
|1

{ C

]/

7

(@ "A3¥) 0025
ATdNTISSY A9NVYVOIAOVI

/1;‘.\\\
Xe IS
¥ LISNI
JuA *Arv\_
4
4z
eend L z

_l.u\TT.._

Iv13d 1001 TASY

F.352-KT/EH-3C DRILL/AUG 03

2-18



2.0 PARTS LISTS

14 HLOOL "INl OL# — ¥3HSYM QL#—$2SL—H | \C
9 NV1d 8# — HIHSYM 8#—12¢L—H | OC
z ‘AH '1N8 8/S X <¢&-01# — M3IN0S S0Zs0L—0263—H | 61
Z ‘QH LG Z/L X TE-0L# - M3IMOS ¥0ZS0L—0Z69—H | 8l
4 dvD ‘QH '00S £ X 0Z-%/L — M3I¥IS PCY—8L69—H | LI
9 ‘H "LNg 8/¢ X Zg¢-8f - M3IYDIS £0Z258-0169—H | 91

Gl

7l
4 LOX 8L=91/S — MIYOSENNHL 80G-GG69-H | €1
z dAV1D 32NVOM0VE GG9v | Tl
! AVId 3AIND IDNVYIMIVE YLy | L1
4 SONId/M dvd aN3 LOLS | 01
9 JIHSYM ONIMCS GLLLL | 6
l NOISN3IX3 3QIN93aIS z0L5 | 8
L 3lvid 3ain93ais COLS | L
) 3aIN93Q1s 70LS | 9
z GONM Q3 T9NNM 1—-8/28 | S
8 Z¢—-0L# — LINN-1 L—8045 | ¥
z ¥3OVHS AONVOMOIVS So/S | ¢
z H¥3V4S ATVOS IADNVOMIVE 90/S | T
! I0NVOMIVE 104G | L
ALO SA¥OSSIOOV 40 NOILDI¥OSAA "ON Ldvd "ON

(@ "A3¥) 0025

ATANISSY IONVOMOVd

2-19

F.352-KT/EH-3C DRILL/AUG 03



2.0 PARTS LISTS

‘00 3AINS LiT1 IHL 40 avay JHL Ol
"WSY ¥IONNTd HOYLLY OL Zvf % \vF SWAL 35N A

*S31ON

A

XZ 3VIS

WSY d30NN1d

pe)

vz

Fol @

@ KM\
@

H

L

U

7
7
7

is
7

1! 5
9l

BE
BE
BE

01 [

°° I

[Rer
N2y

I (V 'A3Y) 6-GTIV-V

ATANESSY FONVOHOVE dIdL-O1NY TVNOILJO

F.352-KT/EH-3C DRILL/AUG 03

2-20



2.0 PARTS LISTS

L YIHSYMMOOT HLOOL "INl +/1 8—VZEL—H | ¥
L MIYOS QVIH X3IH +/¢ X 02-v/1L 90¥—¢169—H | LY
1 HIONNTL di¥L 3AIN9 3aIS £69-X | OF
L ONRIIS ¥IONMIL di¥L 3AIN9 3dIS Z—10L-M | B¢
z ONI ONINV.LIY [2—$6L1—S | 8¢
L YIHSYM 03HSNOd +/1 Y—TI8L—H | LS
¢ MIHOS dvD a3LvId /L X /1L yOr—¢L69—H | 9¢
L NV Q0¥ 30IN9 W3ISSY Z-8GP—MM | §¢
L ONIEAS 30IS HO1V1 L—¥89—-Y | ¥¢€
b V8 T3S 4/1 99/-5 | £¢
L YIOVAS 14T HOLVT 3AIND 3aIS v—zoL-M | z&
L Y3IQTOH HIONNT dR¥L 3AIN9 3415 £—00L-M | L€
0¢

62

8T

Lz

| NOISNZLX3 FINS 3A1S |—8ZLY—Y | 9T
z MIMOS "dvO ‘QH 00S z/1 X ON 0Z—%/t YOy —8169—H | 5z
4 M3IEOS gNNHL | X ON w_‘lm:\m 80G—-GGBI—H | vC
ALO SI™OSSIOOV 40 NOIdIMISIA 'ON 1¥vd ‘ON

(V 'A3d) 6-ST9V-V

14 dNV10 39NVD Mova Ge9v | £Z
l 3aino 3als ¥4 WIHS L—2z8v | Zt
! M3IYIS'dvO aH NoLIng z/L X 0z—¥/L Y0¥ —Q169—H | LZ
L M3IYOS oavd avaH X3H B8/S X +/L G0+¥-<169—H | 02
z MIHOS 'dvd "aH 00S 8/5 X +/L SOY—8169—H | 6L
L M3YOS 13S 2/L X ON 0Z—+/L 80Y—8569—H | gl
| ERINRREE! 2-9/L/% | LI
L N3SSY 3AIN9 3AIS [81%—Y | 91
| ¥IATOH A0H X3IANI ve9¥ | SL
L 14vHS 3aIno 3aIs L—ge9v | ¥l
L M3I¥IS 13S 00S Id T4 /L X 0Z—+/L 80¥—0¥69—H | ¢1
L dols 3diNod 3dis ¥S9¥ | C1
! HT"IMY8 14vHS 3AIN9 3QIS 66LY | LI
1 LiVHS 30NVD uv3y 1-26L% | 0L
z MIHOSBANHL A3v1d Z/1 X /L ¥0¥—GG69—H | 6
1 N3SSY 30V4 3AIND 3aIS L—16.y—V | 8
L ¥3IT08 3AIN9 3aIS 'W3ASSY SBIY—V | L
1 3Vid 30IN9 39NVD ¥V 6Ly | 9
1 MIYDS ONILSNPOY 14VHS "9'S 59 | §
L NV HOLY1 3aIN9 3aIS W3SSY g—LLy—>M | ¥
1 MIYIS d¥D OH 00S ¥/€X ON 0zZ—+/L 90+v-8169—H | ¢
L WISSY L4VHS 14N HOLVT "9'S 2-S69—M |
z MIMOS dvD A3H D0S LXONYZ—0L# BO¥Z01-8169—H | L
ALD S3HOSSIOOY 40 NOILdIMOS3IA 'ON Ldvd "ON

ATANESSY FONVOHOVE dIdL-O1NYV TVNOILJO

2-21

F.352-KT/EH-3C DRILL/AUG 03



2.0 PARTS LISTS

SPINDLE HEAD ASSEMBLY, RIGHT HAND

A-5847-1-6-R

NO. PART NO. DESCRIPTION OF ACCESSQGRIES Qry
1 | 4693-1 CROWNED PULLEY 1
2 | H-6938-408 SCREW - 1/4 X 1/2 SOCKET SET 1
3

4 | 5854 COLLAR = BEARING HOUSING 1
5 | H=5246-408 1/4 — 1 DOWEL FIN 1
6 | K-16-4 SPINDLE 1
7 | 5872-2 CHIP CHUTE RH 1
8 | H-6910-406 1/4 X 3/4 BUT HD CAP SCREW 2
9 | H-7327-8 1/4 MED LOCK WASHER 2
10 | §=706 6693 BALL BEARING 2
11 | 5848-1-5 SPINDLE BLOCK RH 1
12 | 5855-1 ADJUSTMENT NUT 1
13 | H-5246-204 1/8 X 1/2 DOWEL PIN 2
14 | 5853 SLEEVE — BEARING HOUSING 1
15 | 5737 1/2" DIA. STEEL BALL 1
16 | 35048-2 SPRING 1
17 | H-6938-1004 SCREW - 5/8-11 X 1/2 S0C SET 1
18

19

2-22

F.352-KT/EH-3C DRILL/AUG 03



2.0 PARTS LISTS

SPINDLE HEAD ASSEMBLY, LEFT HAND

A-5862-1-6-R

T
i < =
21
]
— 7
T
|
|
|
|
|
_CIIIT
|
TR S T el ettt

NO. PART NO. DESCRIPTION OF ACCESSORIES QTY
1| 46931 CROWNED PULLEY 1
2 | H-6938-408 SCREW - 1/4 X 1/2 SOCKET SET 1
3

4 | 5854 COLLAR — BEARING HOQUSING 1
5 | H=5246-408 1/4 - 1 DOWEL PIN 1
6 | K-16-4 SPINDLE 1
7 | 5873-2 CHIP CHUTE RH 1
8 | H-6310-406 1/4 X 3/4 BUT HD CAP SCREW 2
9 | H-7327-8 1/4 MED LOCK WASHER 2
10 | S-708 6693 BALL BEARING 2
11| 5863-1-5 SPINDLE BLOCK RH 1
12 | 5855-1 ADJUSTMENT NUT 1
13 | H=5246-204 1/8 X 1/2 DOWEL PIN 2
14 | 5853 SLEEVE — BEARING HOUSING 1
15 | 5737 1/2" DIA. STEEL BALL 1
16 | 35048-2 SPRING 1
17 | H-6938-1004 SCREW - 5/8-11 X 1/2 50C SET 1
18

19

F.352-KT/EH-3C DRILL/AUG 03

2-23



2.0 PARTS LISTS

|-
J

SMIYIS INIINNON

0

6
4 NVId +/1 — Y3IHSVM v—12sL—H | 8
L ‘HY ‘QTAHS - 13Movad Z—L008% | £
L QT3IHS L—€008% | 9
z M3IFOS dva aH NoLng +/1 X ze—8f 202£8—0169—H | S —
L JTaNVH oveel | ¥
¥ ATIHS — 3AIN9 L—z008Y | ¢ B
3 M3YIS "W'S aH Nd 8/¢ X 9# £-8201-S | Z
L HT 'QTIHS — 13X0vyg L—L008% | |
ALD SIIYOSSADOV 40 NOILINOSIA ON Lyvd "ON

“JAvmadvH
ONLNNQW 3Alvid mIYos oNIsNrdy 3HL NILHSW (£

"9 ISVAT Lv AT33Md dn S3aNS aNv
Figvl 3HL 0L FNWVNOS SI GT3IHS IHL FINS ONDIVA
's30In9 OllSyld 3HL NIIml3a aT3lHs 3HL LuasNi {9
(FUVMA¥YH JHL NILHOIL LON 0Q)
‘JvMOdvH 3IWVS 3HL ONISNFY ‘(SQT3IHS Fals 3AvH
LON $300 3NIHOVA ¥NOA 41 03AN0¥d SHIHSVM
3HL 3SN ¥0) SATIAHS 3AIS ANV SLINOVEE MINIS
ANILSNPQY 3HL Y3A0 S13¥OVNE QT3S 3HL HavLly (S
SHY1d MI¥OS ONUSNNGY 3HL
3¥n03s OL Qasn SMFHOS ONUNNOW (¥) 3FHL Inow3d (v
"Q73lHS 3HL OL 310NVH 3HL HOvLlY aNv dTEHS
JUSYTd IHL WOYS ¥dvd FAILIILOYC FHL INOWIY (£
NMOHS SV (L ® L4 WAL S13NOVNE
a13HS 3JHL OL (§# WaL) S3aNg aT3HS 3HL HavLLY (g
*ICNN0S HIMOd NIVA 3HL LND-X507 ONV LO3INNODSIO L

SNOILONYLSNI K1BW3SSY

(8g—H3 *® vE—H3)
SATIIFS 3015 INOHLM SINHOVA

(s)
/M e \
e O 1/ 4

Q3IAONFY QOOH HLIM NMOHS SMIIA

\//////

OO0O0O0OO0

SMIYOS ONLLNNOW

{0£—H3)
SOT3IHS 30IS HLM S3INIHOVAN

¥008Y
11X d13IHS 111dd TvYNOILdO

’ o T~ o 1d
TS
~
/
\ ///\\
0 o)
, / © ©
,//;\,/\/\ \@/
aT3HS 3aI8

F.352-KT/EH-3C DRILL/AUG 03

2-24



2.0 PARTS LISTS

NOTES

F.352-KT/EH-3C DRILL/AUG 03
2-25



© 2003 by The Challenge Machinery Company. All rights reserved. Printed in the U.S.A. F.352-KT/EH-3C DRILL/AUG 03



